JEA Water Reclamation Facility Standards

JEA Water & Wastewater
Standards Manual

VOLUME VI: Water Reclamation Facility
Specifications

January, 2025 - Edition

“Foundation for the Future - Water & Wastewater Standards”

Rev. January, 2025 Page 1 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

Page Intentionally Left Blank

Rev. January, 2025 Page 2 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

2025 SUMMARY OF MAJOR CHANGES
1.7 HYDRAULIC PROFILE

11.7.5.3.3 The HMI system shall include a local historian to support trending; this shall be configured by the contractor.
JEA staff will configure the existing central historian and reporting system (OSlsoft Pl) as required to incorporate the
[...]
112.1.2.3.  Weekly average shall not exceed 40.0 mg/L.

11.2.1.2.4. Maximum-permissible concentration in any single sample shall not exceed
60.0 mg/L.

1.2.1.2.5.  Monthly average percent removal shall not be less than 85 percent.
1.2.1.3. Total Suspended Solids (TSS):

[1.2.1.3.1.  Annual average shall not exceed 20.0 mg/L.

11.2.1.3.2.  Monthly average shall not exceed 30.0 mg/L.

112.1.3.3.  Weekly average shall not exceed 45.0 mg/L.

11.2.1.3.4.  Maximum-permissible concentration in any single sample shall not exceed
60.0 mgiL.

11.2.1.3.5.  Monthly average percent removal shall not be less than 85 percent.

I.2.1.4. Disinfection and pH control shall be provided per F.A.C. 62-600.440 and 62-600.445.
There are no nutrient limitations under the defined minimum treatment requirements.
However, there are general provisions that discharge will comply with water quality
criteria found in F.A.C. 62-302.

I1.2.1.5. Effluent from JEA WRFs that discharge to the St. Johns River must meet Class IlI
surface water criteria, found in F.A.C. 62-302.531, for lakes and streams. When there
are stricter than secondary limitations, post-secondary or tertiary treatment is required.

1.2.1.6. Effluent from JEA WRFs that are permitted for backup discharge is regulated under the
A Prototype Realistic Innovative Community of Today (APRICOT) Act. This discharge
must be limited to 30 percent of the permitted reuse capacity annually, and the utility
must provide advanced wastewater treatment (AWT) and high-level disinfection (HLD)
treatment.

I1.2.1.7.  AWT is defined in Chapter 403, Section 086 of the Florida Statute (F.S. 403.086) as
containing not more than the following concentrations:

11.2.1.7.1.  CBODs annual average shall not exceed 5 mg/L.

[.2.1.7.2. TSS annual average shall not exceed 5 mg/L.

[1.2.1.7.3. Total Nitrogen (TN) annual average shall not exceed 3 mglL.
[.2.1.7.4. Total Phosphorus (TP) annual average shall not exceed 1 mg/L.

112.1.8. HLD is provided, which meets the following performance standards:

Rev. January, 2025 Page 10 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

11.2.1.8.1.  Overa 30-day period (monthly), 75 percent of the fecal coliform values shall
be below the detection limits.

11.2.1.8.2.  No sample shall exceed 25 fecal coliform values per 100 milliliters (mL) of
sample.

112.1.8.3. No sample shall exceed 5.0 mg/L of TSS before application of the
disinfectant.

11.2.1.9. Toensure less than 5 mg/L of TSS, filtration is required. However, the rules allow slightly
relaxed bacteria limits during backup discharge, called intermediate disinfection criteria,
as provided in F.A.C. 62-600.440(7). In application, the design basis will be the HLD
criteria; the intermediate criteria are only for compliance monitoring. AWT limits are
summarized in Table II-1.

Table II-1. Advanced Wastewater Treatment Limitations and Select Monitoring Requirements

Discharge Limitations Monitoring Requirements
Surface Water Effluent Annual Monthly/Weekly Monitoring

Characteristic Average Average Single Sample Frequency Sample Type
Flow (mgd) TBD Report NA Daily Calculation
CBODs (mg/L) 5.0 6.25/7.25 10.0 Weekly 24-hour comp.
TSS (mglL) 5.0 6.25/7.25 10.0 Weekly 24-hour comp.
TN (mglL) 3.0 3.75/4.50 6.0 Weekly 24-hour comp.
NH3-N (mglL) NA 2.0/NA Report Weekly 24-hour comp.
TP (mglL) 1.0 1.25/1.50 20 Weekly 24-hour comp.
Fecal Coliform 75% of samples must measure below detection limits 25#/100 mL Weekly Grab

over a 30-day period.

pH (SU) | 6<pH<85 | Continuous Meter
Notes:

Weekly limits only apply when more than one sample is taken in a week; otherwise, the single and monthly limits apply.
Actual permits will be decided by FDEP.

# = number of colonies

comp. = flow-adjusted composite

mgd = million gallons per day

NA = not applicable

NHs-N = ammonia nitrogen

SU = standard unit(s)

TBD = to be determined

I1.2.1.10. Effluent from JEA WRFs that enters the public access reuse system (South Grid
Reclaimed Service System) is to be reclaimed water that is treated beyond secondary
limits. To meet public access reuse quality standards, the following criteria must be met:

11.2.1.10.1. WRF must be designed to meet Class | reliability.

[1.2.1.10.2. HLD shall be required and is defined under F.A.C. 62-610.460 and
62-600.440(5).

Rev. January, 2025 Page 11 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

11.2.1.10.3. Filtration is required for low detection levels for fecal coliform.
11.2.1.10.4. TSS concentrations shall not exceed 5 mg/L for every sample.

2.2, SOLIDS

JEA’s WRFs shall incorporate solids holding tanks and sludge dewatering. All future WRFs shall
transport biosolids to Buckman WRF to be treated to Class A criteria. For a more detailed
description of these requirements, refer to 40 CFR 503. Solids holding tanks and WRFs shall be
aerobic digestors capable of treating solids to meet Class B criteria, as defined by 40 CFR 503,
as a backup in case of disruption of Buckman WRF solids treatment.

I.2.3. ODOR CONTROL

JEA’'s WRFs shall incorporate biological trickling filters for odor control treatment. A carbon
polisher may be included if deemed necessary. At a minimum, influent pump stations, headworks
facilities, and splitter boxes prior to biological treatment shall treat odorous air. Table II-2 presents
the minimum requirements for odor treatment:

Table lI-2. Odor Treatment Minimum Requirements

Parameter Units Min Avg Max Comments
Temperature °F 30 NA 110
— . - -
H,S Removal % Minimum 99% removal over any 24-hour period or an outlet

concentration less than 0.1 ppmv, whichever is greater

Min EBRT @ Max vessel diameter less than

Air Flow 5e¢ @ MO W 12 feet
Pressure Loss inches NA NA NA <3.0-inch water column
Across Vessel

°F = degree(s) Fahrenheit

avg = average

EBRT = empty bed residence time
H2S = hydrogen sulfide

min = minimum

max = maximum

ppmv = parts per million by volume
sec = second(s)

Rev. January, 2025 Page 12 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

I.3. FLOWS AND LOADS DEVELOPMENT
I.3.1. TERMS USED

11.3.1.1.  AAD = annual average day
I1.3.1.2.  AADF = annual average daily flow
11.3.1.3. CBODs = carbonaceous 5-day biochemical oxygen demand
11.3.1.4. DMR = Discharge Monitoring Report
11.3.1.5. Ib/d = pound(s) per day
[1.3.1.6. MD = maximum day
1.3.1.7. MDF = maximum daily flow
I1.3.1.8. mg/L = milligrams per liter
11.3.1.9.  mgd = million gallons per day
11.3.1.10. M3MADF = maximum 3-month average daily flow
1.3.1.11. MinDF = minimum daily flow
1.3.1.12. MM = maximum month
11.3.1.13. MMADF = maximum month average daily flow
1.3.1.14. MW = maximum week
1.3.1.15. NH3-N = ammonia nitrogen
1.3.1.16. PHF = peak hour flow
1.3.1.17. PIF = peak instantaneous flow
11.3.1.18. TKN = total Kjeldahl nitrogen
11.3.1.19. TP = total phosphorus
11.3.1.20. TSS = total suspended solids
1.3.1.21. VSS = volatile suspended solids
11.3.1.22. WRF = water reclamation facility

1.3.2. POPULATION/FLOW PROJECTION

Flow projections shall reflect the existing or initial service area as well as the assumed future
service area. If a service area is experiencing rapid growth, phased construction is advised. Flow

Rev. January, 2025 Page 13 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

1.3.3.

1.3.4.

1.3.5.

projection data should be supplied by JEA. Consultants should expect to work with JEA to develop
the design flows and loads based on the supplied population and flow projection data.

PLANNING PERIOD
WREFs shall be designed assuming a 20-year planning period.

FLOWS BASIS

All WRF design capacities shall be based on a permitted AAD basis. Historic flow data are to be
provided by JEA prior to design to determine initial and future flows. If sufficient data are not
available, additional sampling may be required. The AADF, MMADF, M3MADF, MDF, MinDF,
PHF, and PIF shall be calculated according to the associated peaking factors and considered in
the design. These peaking factors are MMADF:AADF, M3MADF:AADF, MDF:AADF,
MinDF:AADF, PHF:AADF, and PIF:AADF.

LOADS BASIS

All WRF design loads are to be calculated using the AADF and the AAD influent concentrations of
CBODs, TSS, TKN, NHs-N, VSS, and TP in mg/L units where data are available. Load peaking
factors are to be computed from influent data and shall be applied to the AAD load to determine
the design loads for the plant. Data are to be based on at least 3 years of influent data provided
by JEA prior to the design. If sufficient data are not available, additional sampling may be required.
Data points outside of three standard deviations should be considered for removal as they are
typically outliers and can unnecessarily impact the design.

I.4. RELIABILITY AND REDUNDANCY

JEA’s WRFs are to be designed to meet a minimum of Class | reliability as defined by the U.S.
Environmental Protection Agency (EPA 1973). These criteria are summarized in Table 1I-3. Additional
redundancy requirements are to be incorporated as requested by JEA.

Table lI-3. Reliability Criteria Summary for Class | Reliability

Unit Process/Operation Reliability Criteria

Screens

Required; provide manually cleaned backup bar screen for mechanically cleaned screen.

Grit Removal

Required.

Provisions for Removal of Settled Solids Required for all components, channels, pump wells, and piping before degritting.

Headworks and Primary Splitter Box Provide fittings and valves to allow for temporary piping during full headworks and/or primary

Bypass splitter box bypass events. Permanent bypass piping can be evaluated as needed on specific
projects.

Unit Operation Bypass Not needed where two or more units are provided, and operating unit can handle peak flow.

Pumps

Provide a backup pump that performs the same function for each set of pumps. With the
largest pump out of service, remaining pumps must have the capacity to handle peak flow.

Aeration Basins

Minimum of two of equal volume.

Aeration Blowers

Multiple units. with largest unit out of service, the remaining units must be able to maintain
design oxygen transfer. A backup unit may be uninstalled.

Air Diffusers

Multiple sections. with the largest section out of service, oxygen transfer capability will not be
measurably impaired.

Clarifiers)

Final Sedimentation Basins (Secondary Multiple basins. With largest unit out of service, remaining units have capacity for at least

75 percent of design flow.

Filters

Multiple units. Provide minimum design capacity of at least 75 percent of design flow with one
unit out of service.

Rev. January, 2025

Page 14 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

Table II-3. Reliability Criteria Summary for Class | Reliability

Unit Process/Operation Reliability Criteria
Disinfectant Contact Basins Multiple basins. With largest unit out of service, the remaining units must have the capacity for
at least 50 percent of design flow.
Aerobic Sludge Digestion Backup basin is not required. At least two blowers must be provided (may be uninstalled).
Centrifuge Dewatering Firm capacity shall be provided (may be uninstalled).
Power Source Provide two separate and independent power sources from either two separate utility

substations or from one substation and one standby generator, with the backup power source
sufficient to operate all vital components, including critical lighting and ventilation, during peak
flow conditions. Grit removal and sludge processing components are optional for backup power.

I.5. RESILIENCY

The object of resiliency shall be to plan for future conditions instead of basing designs on past conditions.
Service lives for most mechanical equipment shall be at least 20 years, and building service lives shall aim
to be approximately 50 years, though more specific service life estimations may be made depending on the
facility. There are many aspects to a resilient design, some of these aspects and mitigation strategies are
discussed in the following sections.

I.5.1. FLOOD-RELATED HAZARDS

11.5.1.1. A resiliency study was completed by Jacobs for JEA. This study evaluated ways to
reduce flood-related hazards to increase resiliency. Results of this study are
summarized in the following sections and shall be applied to future WRFs to ensure
proper flood mitigation. For more detail, refer to the Flood Exposure Review and
Resilience Guide Technical Memorandum (Jacobs 2019).

[1.5.1.1.1. Ground and access roads shall be raised to an elevation above the future
flood elevations to minimize frequency and severity of potential flood
impacts to access road or operations today and over the service life of the
facility.

11.5.1.1.2.  According to American Society of Civil Engineers (ASCE) 24-14, freeboard
considerations shall be made with regard to either above the base flood
elevation or above the 500-year flood elevation, whichever is higher.

[1.5.1.1.3.  The minimum design elevations for various points across the site shall vary
based on the facility.

[1.5.1.1.3.1. WREF sensitive and critical facilities: 2-foot freeboard above
flood-stage elevation

[1.5.1.1.3.2. Less sensitive/critical facilities: 1-foot freeboard above flood-
stage elevation

11.5.1.1.3.3. Access road: 0.5 foot above flood-stage elevation

[1.5.1.1.4. If elevation of facilities is unable to take place, other flood mitigation
strategies, such as equipment and facility hardening, shall be implemented.

I.5.2.  HIGH WIND AND FLYING DEBRIS

Rev. January, 2025 Page 15 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

Adoption of Miami-Dade County Building Code design wind speed of 165 miles per hour (mph) as
a minimum is best recommended for resiliency.

11.5.2.1.  Maintain vegetation and large trees away from critical facilities and key access routes.
11.5.2.2.  Use underground power distribution and service lines.
11.5.2.3.  Secure lightweight materials, fencing, and other objects that could become flying debris.

11.5.2.4. Design buildings, equipment, communications, tanks, pipes, and so on, to 165-mph wind
rating.

I.5.3. LIGHTNING
11.5.3.1.  Provide lightning protection for all buildings.
11.5.3.2.  Provide canopy or roof over elevated equipment to limit exposure to operators.
11.5.3.3.  Provide surge protectors for all sensitive equipment.
I.5.4. EXTREME HEAT
11.5.4.1.  Provide shade and cooling fans for staff and heat-producing equipment.

I1.5.4.2. Provide backup power for cooling fans and heating, ventilation, and air conditioning
(HVAC) units for critical equipment.

11.5.4.3. Keep chemicals in shaded or covered storage areas.
I.5.5. WILDFIRE AND BUILDING FIRE

11.5.5.1. Maintain adequate clear space around all facilities that is free from debris and
vegetation.

11.5.5.2.  Use barrier walls, where necessary, adjacent to areas of elevated fire risk or for critical
equipment.

1.5.5.3.  Maintain fire suppression equipment for all habitable and combustible buildings.
11.5.5.4. Maintain safe separation and storage for volatile and flammable chemicals.
I.5.6. DROUGHT

11.5.6.1. Awareness of impacts from drought are evaluated in the water masterplan, with plans
for enhancing system reliability to avoid service impacts to JEA customers.

11.5.6.2.  No further mitigation activities are anticipated at this time.

Rev. January, 2025 Page 16 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

I.6. PROCESS MODELING

I.6.1. JEA has standardized on the commercially available BioWin software by Envirosim Associates
Ltd. The following guidelines shall be used by design engineers when developing, modifying, and
updating a BioWin model of a JEA facility.

11.8.2.  The process flow diagram in model shall include all liquid and solids processes as well as all
influent flows and loads to the WRF.

I1.6.3.  Athorough review of background information shall be conducted, including but not limited to record
drawings, equipment shop drawings, operating data, and interviews with JEA staff. Existing
models from previous projects shall be updated if more than 1 year has passed since the
[...]
two RAS/WAS pumps be provided per clarifier. RAS/WAS
pumps shall be provided with variable-speed motors. RAS
pumps should be dedicated to a clarifier such that there is not
a common suction header. A screw-induced centrifugal pump
is an acceptable pump type for RAS/WAS pumping.

11.7.5.2.5.2. RAS pumping rate is typically 50 to 100 percent of the AADF.

WAS pumping rate will depend on plant operational
requirements.

Rev. January, 2025 Page 54 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

11.7.5.2.6.  Scum Pumping

[11.7.5.2.6.1. Submersible sewage pumps shall be installed in the scum
collection box and shall be used to pump scum to sludge
holding tanks or solids processing facilities such as aerobic/
anaerobic digestion or gravity thickening. Screw impellers are
not permitted unless specifically authorized by JEA.

[11.7.5.3. Process Control

l11.7.5.3.1.  Process control will vary per WRF and will depend on existing and new
equipment, infrastructure, and site conditions. Consultant shall closely
coordinate with plant personnel to incorporate user preferences and
lessons learned from past projects.

l11.7.5.3.2.  As a minimum, the clarifier mechanism will be started and stopped by a
local ON/OFF/REMOTE hand switch. Flushing water will be typically
controlled by solenoid valves that are initiated by a switch that is actuated
by the skimmer arm. The following alarms are recommended: an alarm on
HIGH clarifier mechanism torque, with the clarifier mechanism stopped on
HIGH-HIGH torque, and a general FAIL alarm on the drive.

l11.7.5.3.3. Typically, the scum pump located in the scum collection box of each clarifier
will automatically turn ON at HIGH sump level and will automatically turn
OFF at LOW sump level. A HIGH-level alarm in the receiving tank (that is,
aerobic digester) is recommended to send an alarm to the SCADA.

l11.7.5.3.4. RAS/WAS shall be provided with VFDs; pump speeds typically will be
automatically controlled by maintaining a programmed flow ratio of the RAS
flow rate for its associated clarifier to the plant influent flow rate or the
manually set flow rate. WAS flows will be started and stopped by cycle
timers based on operator input. Dedicated flowmeters shall be provided to
separately measure RAS and WAS flows.

l.7.6. BLOWERS

[11.7.6.1. General Description

During biological treatment in the aerated zones that use diffused air, blowers shall be
present to supply oxygen that is required by the activated sludge process. Blower sizing
and selection is to be based on the characteristics of the influent and load peaking factors
specific to each plant.

l1.7.6.1.1.  Multi-stage: Multi-stage blowers are a type of centrifugal blower that are
able to increase pressure by means of centrifugal force created using
several impellers in series. These blowers typically require bearing
lubrication.

[11.7.6.1.2. Gear-driven: Gear-driven blowers are a type of centrifugal blower that
create pressure through centrifugal force by using one high-speed impeller
and gears. These require attention to an all-over lubrication system.

Rev. January, 2025 Page 55 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

l1.7.6.1.3. Positive-displacement: Positive-displacement blowers are a type of blower
that operates by trapping a specific volume of air, then discharging the air
against the system pressure.

[11.7.6.2. Design Requirements

l.7.6.2.1.  For smaller unit capacities, positive-displacement blowers are an option.
These blowers shall be used in the aerated zone of the process bioreactors.

l.7.6.2.2. For larger unit capacities, centrifugal blowers are an option. These shall be
used in the aerated zones of the process bioreactors.

[11.7.6.2.3. It shall be assumed that air intake temperatures may reach 100°F or higher
and may require the motor to be oversized to prevent overheating.

[11.7.6.3. Process Control

l11.7.6.3.1.  Process control will vary per WRF and will depend on existing and new
equipment, infrastructure, and site conditions. Consultant shall closely
coordinate with plant personnel to incorporate user preferences and
lessons learned from past projects.

[11.7.6.3.2.  Backup blower unit(s) shall have installed capacity for MD load and reduced
DO with one unit out of service. Airflow rate typically will be automatically
controlled based on DO. Each blower shall have a variable-speed motor to
provide the necessary airflow to meet the DO setpoint.

ll.7.7. SUPPLEMENTAL CHEMICAL FEED SYSTEMS

[11.7.7.1.  General Description

To meet effluent nutrient standards, supplemental chemical feed systems may be
required during biological treatment. The need for supplemental chemicals shall be
assessed prior to design.

[I1.7.7.2. Design Requirements

[11.7.7.2.1. Carbon

l11.7.7.2.1.1. Supplemental carbon is to be provided as necessary to meet
nitrogen effluent limits. Carbon is to be dosed to anoxic zones
of the bioreactors to provide a readily biodegradable carbon
source needed for denitrification.

I11.7.7.2.1.2. The supplemental carbon source shall be MicroC 2000. The
chemical oxygen demand of MicroC 2000 is 1,016,000 mg/L.
The AADF nitrite nitrogen (NO2-N) concentration limit to be
metis 1 mg/L.

11.7.7.2.1.3. Supplemental carbon storage tanks are to be sized for a
minimum of a 30-day storage capacity at AADF and for
minimum truck delivery requirements. The tank is typically
double-walled, cross-linked, high-density polyethylene

Rev. January, 2025 Page 56 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

(XLHDPE). If single-walled tanks are installed, design for
means of secondary chemical containment as dictated by
federal, state, or local regulations (whichever is most
stringent).

[11.7.7.2.1.4. Supplemental carbon feed pumps shall be provided in a pre-
assembled, self-contained skid package. The pump type to
be used shall be diaphragm positive-displacement with a
variable-speed drive.

1.7.7.2.2. Metal Salt

Metal salt is to be provided as necessary to meet phosphorous effluent
limits. Preferred dosing location for metal salts is at bioreactor point of
discharge to allow for phosphorous removal during secondary clarification.
Additional or alternative locations, such as in upstream aerobic zones or
downstream prior to filtration, can be evaluated and pilot tested during
schematic design.

1.7.7.2.3.  Aluminum Sulfate (alum)
l11.7.7.2.3.1. The AADF TP concentration limit to be met is 0.8 mg/L.

11.7.7.2.3.2. Alum storage tanks are to be sized for a minimum of a 30-day
storage capacity at AAD and for minimum truck delivery
requirements. The tank is typically double-walled XLHDPE. If
single-walled tanks are installed, design for means of
secondary chemical containment as dictated by federal,
state, or local regulations (whichever is most stringent).

[11.7.7.2.3.3. Alum feed pumps are typically provided in a pre-assembled,
self-contained skid package. The pump type to be used is
typically a positive-displacement, hydraulically-actuated
diaphragm pump with a variable-speed drive.

[11.7.7.2.4. Ferric Chloride/Ferric Sulfate

[11.7.7.2.4.1. If using ferric chloride or ferric sulfate as the metal sal, it is to
be added with a molar ratio of at least 3:1 (three metal ions
to one phosphorous ion). The AADF TP concentration limit to
be metis 0.8 mg/L

11.7.7.2.4.2. Ferric chloride or sulfate storage tanks are to be sized for a
minimum of a 30-day storage capacity at AAD and for
minimum truck delivery requirements. The tank is typically
double-walled XLHDPE. If single-walled tanks are installed,
design for means of secondary chemical containment as
dictated by federal, state, or local regulations (whichever is
most stringent).

11.7.7.2.4.3. Ferric chloride or sulfate feed pumps are typically provided in
a pre-assembled, self-contained skid package. The pump
type to be used typically is a positive-displacement,
hydraulically-actuated diaphragm pump with a variable-
speed drive.

Rev. January, 2025 Page 57 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

1l.7.7.2.4.4. Some filter manufacturers recommend the use of ferric
chloride over alum. It is important to note that the use of ferric
chloride could lower water pH more than alum; therefore, if
ferric chloride is used as the coagulant, pH monitoring shall
be diligent. Ferric chloride has also been proven to cause
staining, which shall also be considered when selecting this
chemical.

l1l.7.7.2.5. Polymer

I11.7.7.2.5.1. Polymer feeds may be provided to secondary clarifiers as
needed to aid in flocculation to achieve TSS removal goals.
A permanent storage and feed system is not required;
however, at a minimum, space shall be provided to locate a
polymer tote with a power supply so a temporary feed system
can be located adjacent to the secondary clarifier effluent.
Polymer feed design is later discussed in Section 111.15.

[11.7.7.3. Process Control

l11.7.7.3.1. Process control will vary per WRF and will depend on existing and new
equipment, infrastructure, and site conditions. Consultant shall closely
coordinate with plant personnel to incorporate user preferences and
lessons learned from past projects. If equipment and control system will be
provided as part of a package system, Consultant shall coordinate with
system supplier to ensure compatibility among different components.

l.7.7.3.2.  Supplemental carbon feed pumps will operate as needed to achieve the
nitrogen discharge limit and shall be controlled by a feedback loop based
on plant influent flow rate and nitrate concentration leaving the bioreactors.

l11.7.7.3.3.  Coagulant (alum and ferric chloride/ferric sulfate) feed pumps will operate
as needed to achieve the phosphorus discharge limit and shall be controlled
by a feedback loop based on plant influent flow rate and phosphate
concentration leaving the bioreactors.

l11.7.7.3.4.  Polymer blending skids typically include an integral, vendor-furnished local
control panel, which will allow for manual or automatic control.

l1.8. FILTRATION

l.8.1. GENERAL DESCRIPTION

Filtration is necessary after secondary clarification for removal of residual suspended solids prior
to disinfection. Filters shall have convenient access to media for frequent inspection and cleaning.

l.8.2. DESIGN REQUIREMENTS

Filtration rates shall be based on the design PHF and should not exceed 5 gpm/ft2. Filters are
necessary where effluent concentrations of less than 20 mg/L of suspended solids or 1 mg/L of
phosphorus must be achieved. Two types of filters are presented in the following sections—cloth-

Rev. January, 2025 Page 58 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

media filters and sand filters. Due to its compact footprint and ease of maintenance, cloth-media
filter is preferred.

[11.8.2.1. Cloth-Media Filters

111.8.2.1.1. Cloth-media filter design varies per manufacturer and is often proprietary.
Coordinate with equipment supplier for specific design requirements.

[11.8.2.1.2. Cloth-media filter cartridges shall be housed in a Type 304 SST tank. Tanks
shall be placed underneath a canopy cover.

[11.8.2.1.3. A bridge crane shall be considered for filter cartridge/disk removal and
replacement. As a minimum, bridge crane lifting capacity shall include the
weight of a fully saturated, dirty filter cartridge.

111.8.2.1.4. For redundancy, two backwash pumps per filter is recommended. Self-
priming centrifugal pump is an acceptable pump type for filter backwashing,
especially when net-positive suction head (NPSH) issues are present. Filter
backwash piping and valves shall be SST.

I1.8.2.2. Sand Filters

[1.8.2.2.1. There are many different options for sand-type filters. These are
summarized as follows:

[11.8.2.2.1.1. Semicontinuous granular-medium filters are filters in which
filtering and cleaning phases occur sequentially and should
be designed according to the characteristics listed in
Table IlI-6.

Table llI-6. Physical Characteristics of Semicontinuous Granular-medium Filters

Typical Bed Depth,

Type of Filter Type of Filter Bed | Filtering Medium inches Backwash Operation | Flow Rate Through Filter
Conventional Mono-medium Sand or anthracite 30 Batch Constant/Variable
Conventional Dual-medium Sand or anthracite 36 Batch Constant/Variable
Conventional Multimedium Sand, anthracite, 36 Batch Constant/Variable

and garnet
Deep Bed Mono-medium Sand or anthracite 481072 Batch Constant/Variable
Deep Bed Mono-medium Sand 481072 Batch Constant
Pulsed Bed Mono-medium Sand 1 Batch Constant

Source: Wastewater Engineering Treatment Disposal and Reuse, Third Edition (Metcalf and Eddy 2013)

[11.8.2.2.2. Continuous granular-medium filters are filters in which the filtering and
cleaning phases occur simultaneously and should be designed according
to the characteristics listed in Table IlI-7.

Rev. January, 2025 Page 59 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

Table llI-7. Physical Characteristics of Continuous Granular-medium Filters

Typical Bed Depth,

Type of Filter Type of Filter Bed |Filtering Medium inches Backwash Operation | Flow Rate Through Filter
Deep Bed Mono-medium Sand 481072 Continuous Constant
Traveling Bridge Mono-medium Sand 11 Semicontinuous Constant
Traveling Bridge Dual-medium Sand 16 Semicontinuous Constant

Source: Wastewater Engineering Treatment Disposal and Reuse, Third Edition (Metcalf and Eddy 2013)

l.8.3. PROCESS CONTROL

111.8.3.1. Process control will vary per WRF and will depend on existing and new equipment,
infrastructure, and site conditions. The Consultant shall closely coordinate with plant
personnel to incorporate user preferences and lessons learned from past projects. If
equipment and control system will be provided as part of a package system, Consultant
shall coordinate with system supplier to ensure compatibility among different
components.

111.8.3.2. Filter backwashing can be controlled manually or automatically. If controlled by a PLC,

automatic sequencing of the backwash pumps and the opening and closing of the sludge

valve for sludge removal may be performed. Filter backwashing is typically initiated

based on elapsed time or on head loss (that is, level or pressure differential upstream

and downstream of the filter media).

l1.9. DISINFECTION

GENERAL DESCRIPTION

Disinfection of the effluent is required to meet applicable treatment standards. Disinfection should
achieve bacterial standards as well as the disinfection residual limits. JEA typically employs UV
disinfection with sodium hypochlorite injection to maintain residual disinfection in the reclaimed
water (RCW) distribution system.

1.9.1.

l.9.2. DESIGN REQUIREMENTS

Chlorination

Chlorine is the most common type of disinfectant used in wastewater applications.
Chlorine disinfection usually takes place at the end of the wastewater treatment process,
prior to effluent discharge. Table IlI-8 should serve as a guide when determining chlorine

1.9.2.1.

dosage.
Table llI-8. Typical Chlorine Dosage Depending on Treatment
Type of Treatment Dosage (mgl/L)
Activated sludge plant effluent 8
Tertiary filtration effluent 6
Nitrified effluent 6

Source: Recommended Standards for Wastewater Facilities (Ten State Standards 2014)

11.9.2.1.1. Contact Tanks

Rev. January, 2025

Page 60 of 74 Approval- KKR




JEA Water Reclamation Facility Standards

11.9.2.1.1.1. After thorough mixing at design PHF or at a maximum rate of
pumpage, a minimum contact period of 15 minutes is
required.

11.9.2.1.1.2. Disinfectant shall be mixed positively and as rapidly as
possible, reaching a complete mix in 3 seconds.

11.9.2.1.1.3. Contact tanks shall be designed to ensure short-circuiting is
minimized.

[119.2.1.1.4. Tanks without continuous mixing shall be outfitted with “over-
and-under” or “end-around” baffling.

11.9.2.1.1.5. Contact tanks shall be designed to facilitate maintenance and
cleaning while still prioritizing disinfection effectiveness.

[1.9.2.1.2.  Sodium Hypochlorite Feed Systems

1119.2.1.2.1. Sodium hypochlorite is to be continuously dosed at the RCW